
Chapter 7 – Juan Diaz WWTP Unit Process 

 

  
 

7.1 General 
The process of wastewater treatment can be categorized as consisting of the following elements: 

 Pretreatment Units 

 Biological Treatment 

 Final Clarification 

 Disinfection 

 Effluent Disposal 

The treatment system required is often selected based on the final effluent disposal method.  
Effluent disposal to the Bay of Panamá requires treatment necessary to meet the recently adopted 
DGNTI-COPANIT 35-2000 Requisitos Generales De Las Descargas De Efluentes Liquidos A 
Cuerpos Receptores. Maximum values of key constituents are presented below. 

Table 7-1 
Selected Effluent Limits 

Parameter Effluent Limit 
BOD5 35 mg/l 
Total Nitrogen, TN 10 mg/l 
Total Phosphorus, TP 5 mg/l 
Total Suspended Solids, TSS 35 mg/l 
Total Residual Chlorine, TRC 1.5 mg/l 
Total Coliforms 1,000 NMP/100ml 

 
Design flowrates and wastewater characteristics are as follows: 

Table 7-2 
Design Wastewater Flowrates 

Flowrate 
Parameter 

Peaking 
Factor m3/s mgd 

Annual Average Daily Flow, AADF 1.00 4.5 102 
Sustained Peak 1.40 6.3 143 
Peak Hour 2.00 9.0 204 
Extreme Wet Weather Peak 2.35 10.5 240 

 

Hwd:40521R807.doc 7-1 Panamá City 
  Final Technical 
  Assistance Report 



7.0 Juan Diaz WWTP Unit Process 
 
  

Table 7-3 
Design Wastewater Characteristics (mg/liter) 

Wastewater 
Constituent 

Annual 
Average 

Maximum 
Month 

Maximum 
Week 

Maximum 
Day 

CBOD5 155 170 187 204 
COD 400 440 490 530 
TSS 155 170 187 204 
NH3-N 17 18 20 22 
TKN 22 24 26 29 
TP 9 10 11 12 

 
The annual average daily flow is the flow rate that the treatment plant will experience each year on 
average.  Daily flow patterns to the treatment plant vary hourly following diurnal flow patterns.  
During this diurnal flow pattern, peak hour flows are expected to occur both during dry and wet 
weather conditions.  For the large collection system serving the population of Panamá City, both 
the sustained hydraulic peaks and peak hour flows will occur.  For the purposes of this report, a 
sustained peak is defined as a peak flow experienced daily for a period of three hours of more.  A 
peak flow lasting three hours exceeds the hydraulic retention time of the aeration basins and is 
sufficient to stress the biological systems and impact plant effluent.  Therefore, the biological 
process tankage must be designed to accommodate such hydraulic peaks without biological upsets. 

A maximum hour peak flowrate is a peak flowrate experienced by the plant for a duration of no 
more than one hour at any given time.  While such a peak will place stress on the biological 
systems of the treatment plant, the short duration of the peak flow will be accommodated by 
properly sized treatment basins. 

Due to the magnitude of seasonal rainfall in Panamá City, an extreme wet weather peak is also 
anticipated.  While such peak events will be experienced by the plant on a hydraulic basis, such 
events will not carry waste loadings of equal magnitude.  Therefore, it would not be economical 
to hydraulically size biological treatment units for such an event.  During extreme wet weather 
peak events most flows above that of the peak hour will bypass the biological treatment 
processes.  They will be recombined with the treated effluent prior to chlorination.  The 
Panamanian Government over the next 15 years will either implement an extensive Inflow / 
Infiltration program to reduce wet weather flows or construct additional treatment works. 

The major unit processes of the proposed treatment facility have been sized to treat the peak hour 
flow rate with the largest unit out of service. 

7.2 Pretreatment Units 
7.2.1 Barscreens 
The screening operation is one of the key unit processes which can affect the 
performance/maintenance of downstream facilities. Rags, plastics and other debris can easily pass 
through the large opening (3/4-inch to 1-inch) of coarse mechanical bar screens traditionally 
 
Hwd:40521R807.doc 7-2 Panamá City 
  Final Technical 
  Assistance Report 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-3 Panamá City 
  Final Technical 
  Assistance Report 

installed in treatment works; resulting in clogging problems throughout the plant. Fine mechanical 
screens have gained wide acceptance through recent years and are proposed to remove these 
materials. Design criteria for the recommended screening structure is presented in the following 
Table 7-4. 

Table 7-4 
Influent Screening - Design Criteria 

Description  
Type of Screen Continuous Cleaning 
Number of Screen Channels 6 
Number of Bypass Channels 1 
Total Number of Channels 7 
Clear Opening 3/8 inch 
Screen Width 6 ft 
Screen Submergence 10 ft 
Capacity, each 50 mgd 
Maximum Face Velocity 3 ft/s 

 
Flow entering the plant will be consolidated into a single influent channel at the front end of the 
pretreatment building.  Wastewater will then be distributed to individual screens in one of six 
channels. Flow distribution to the screens relies on the self-compensating action of the screening 
process (higher flow, more screenings, more blockage, increased headloss, lower flow). From the 
screens, flow is combined into one channel that then distributes flow to the grit chambers. 

The mechanical screens will discharge screenings directly into hoppers housed in the lower level 
of the pretreatment building. The influent screenings area is potentially the largest odor source 
within the treatment facility. To provide odor control, the pretreatment building will be designed 
as a completely enclosed area. All air spaces will be maintained under a slight negative pressure 
by an odor control blower which will treat the collected air through a two-stage packed tower, 
wet scrubber system. 

7.2.2 Grit Removal Facilities 
Grit removal is designed to remove grit consisting of sand, gravel or other heavy solid materials 
that have settling velocities or specific gravities substantially greater than those of the organic 
putrescible solids in wastewater. Grit removal facilities are provided to protect moving 
mechanical equipment from abrasion and accompanying abnormal wear, as well as to reduce 
formation of deposits in pipeline and process basins. 

Two methods for grit removal are commonly used at large municipal wastewater treatment 
plants and are evaluated herein: 

 Aerated Grit Chamber 



7.0 Juan Diaz WWTP Unit Process 
 
  

 Forced Vortex Type Grit Chambers 

7.2.2.1 Aerated Grit Chambers 
In the aerated grit chamber system, air is introduced along one side near the bottom of the tank, 
which causes a spiral roll velocity pattern perpendicular to the flow through the tank. The 
heavier particles, with their corresponding higher settling velocities, drop to the bottom, while 
the rolling motion suspends the lighter organic particles and carries them through and out of the 
chamber. Screw augers with recessed impeller pumps are used to collect and pump the grit from 
the trough at the bottom of the chamber, for further processing.  The design of aerated grit 
chambers is based on the following: 

 Hydraulic detention time - 3 minutes. 

 Length to width ratio - 4:1 

 Width to depth ratio - 2:1 

 Air Feed - 5 scfm/ft length 

7.2.2.2 Forced Vortex Grit Chambers 
This system relies on a mechanically induced vortex to capture grit solids in the center hopper of 
a circular tank. The incoming flow straightens in the inlet channel to minimize turbulence. At the 
center of the chamber, rotating paddles maintain a circulation. This spiraling shaped flow settles 
heavier grit particles while leaving lighter organic particles in solution. Settled grit solids are 
removed from the center hopper by a recessed impeller pump for further processing. 

Design criteria for vortex-type grit removal chambers are based on recommended dimensions 
from the proprietary equipment manufacturers.  Typical detention times for these units at peak 
design flow are approximately thirty seconds. 

7.2.2.3 Recommended Grit Removal Alternative 
The installation of forced vortex grit chambers is recommended based on experience with 
municipal design.  Present worth cost analysis based on the design criteria of currently available 
equipment has shown that forced vortex grit chambers provide a significantly lower capital cost 
and net present worth. 

In addition to the cost advantage, other reasons for selection of the forced vortex type grit 
chamber include: 

 The necessary sized facilities can be accomplished with a smaller footprint. 

 Based on the typical quality of the grit present in domestic wastewater, particles 
as small as 200 mesh are removed. 

 The standard enclosed design adapts easily to the addition of odor control. 

 
Hwd:40521R807.doc 7-4 Panamá City 
  Final Technical 
  Assistance Report 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-5 Panamá City 
  Final Technical 
  Assistance Report 

The proposed design criteria for the forced vortex type grit chambers is presented below.  These 
units can handle peak hour flows. 

Table 7-5 
Forced Vortex Grit Chamber - Design Criteria 

Description Unit  
Type of Unit -- Forced Vortex 
No. of Units -- 4 
Capacity, each mgd 70 
HP / Unit HP 2 

 
7.2.3 Grit Handling 
In addition to the grit chambers, the grit handling system consists of the collection and pumping 
of collected grit to separation with grit cyclones, grit classifiers and ultimate disposal into 
waiting containers in the pretreatment building hopper room. Cyclone degritters separate grit by 
use of centrifugal force. These units provide the highest grit removal efficiencies and have 
minimal space requirements. Solids from each grit chamber will be pumped to a cyclone, which 
will remove up to ninety-five percent of all grit particles having a mesh size of 100 or larger. 
Recessed impeller type pumps are recommended to reduce impeller wear. Fine grit (smaller than 
100 mesh), which typically comprises about twenty percent of the incoming grit load, is 
extremely difficult to remove, generally less abrasive, and should not significantly impact 
downstream processes since it typically binds with the waste solids stream. Separated grit will 
flow into a grit washer that will discharge washed grit into dumpsters. The grit storage dumpsters 
will be located with the screening dumpsters inside the hopper room of the pretreatment 
building. 

7.3 Biological Liquid Treatment 
The biological treatment process cultivates large populations of bacteria and other 
microorganisms commonly found in the aquatic environment. The microorganisms utilize the 
colloidal and soluble organic material found in wastewater as a source of food and energy. The 
dissolved organic material is thus converted to a form which can be readily separated from the 
liquid phase by sedimentation. The following discussion focuses on the analyses performed to 
determine the treatment process selection for the proposed facility. 

7.3.1 Suspended Growth Biological Treatment 
The basic suspended growth reactor system consists of a number of interrelated components: 

 Basins sized to provide minimum hydraulic retention times and maximum organic 
loading levels based on accepted standards. 

 Oxygen source and equipment to disperse oxygen into the aeration basin at a rate 
sufficient to maintain an aerobic system. 



7.0 Juan Diaz WWTP Unit Process 
 
  

 A means of mixing the basin contents to maintain suspension. 

 A clarifier to separate the suspended biological mass from the treated wastewater. 

 A method for collecting settled sludge in the clarifier for either returning to the 
aeration basin or wasting to the sludge treatment facilities. 

Various types of suspended growth systems are available for the treatment of municipal 
wastewater. Among the most commonly used biological processes are: 

 Conventional Activated Sludge  

 Pure Oxygen Activated Sludge 

Conventional Activated Sludge uses ambient air to provide the oxygen necessary for metabolic 
activity. As the name implies, Pure Oxygen Activated Sludge uses pure oxygen to sustain the 
biological activity. The primary advantage to using pure oxygen is the increased transfer 
efficiency, which allows for an aeration basin volume approximately one-half of that necessary 
for Conventional Activated Sludge. However, the Pure Oxygen Activated Sludge process 
requires the use of a sophisticated oxygen generation system. A cryogenic air separation plant 
would normally be used for a plant the size of that proposed for the Juan Diaz site. Pure Oxygen 
Activated Sludge is typically not cost effective unless land values are at a premium. Since this is 
not the case for the Juan Diaz site, this option will not be considered further. 

7.3.1.1 Conventional Activated Sludge 
The term conventional activated sludge has typically applied to a plug flow system with various 
process modifications available including step-feed and tapered aeration.  Single stage system 
variations differ only in the range of organic loading and the introduction points of air and 
wastewater. 

Aeration basins are sized according to organic loading.  Typical loadings are 20 to 40 lbs 
BOD/1,000 ft3 for conventional activated sludge systems and 40 to 60 lbs/1,000 ft3 for step feed 
activated sludge systems.  Based on this standard, the range of aeration sizing is as follows: 

(102 mgd) (8.34) (155 mg/l BOD) = 131,855 lbs BOD/day 

@ 40 lbs BOD/1,000 ft3 = 3,296,375 ft3 required (24.6 MG) 

@ 60 lbs BOD/1,000 ft3 = 2,197,583 ft3 required (16.4 MG) 

The recommended depth for aeration tanks is twenty feet. Four basins are proposed for the Juan 
Diaz plant with each basin split into two sub-basins to offer better reliability should a basin be 
taken out of service for maintenance. 

 
Hwd:40521R807.doc 7-6 Panamá City 
  Final Technical 
  Assistance Report 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-7 Panamá City 
  Final Technical 
  Assistance Report 

7.3.1.2 Biological Nutrient Removal 
As part of the recently adopted DGNTI-COPANIT 35-2000, the Requisitos Generales De Las 
Descargas De Efluentes Liquidos A Cuerpos Receptores contain effluent standards that require 
biological nutrient removal (BNR).  Total nitrogen (TN) in the effluent should not exceed 10 
mg/liter. Two configurations of the BNR process were investigated: 

 Nitrification/denitrification with internal recycle of nitrified mixed liquor 
 Nitrification/denitrification with a step-feed arrangement 

Figure 7-1 depicts a schematic of each process configuration. 

A preliminary assessment of the BNR activated sludge process was undertaken in terms of the 
following criteria: 

 Solids inventory 
 Process air requirements 
 Secondary clarifier solids loading. 

The BiowinTM model was used to perform process simulation.  From these simulations, the 
following aeration tankage volume was calculated: 

 Conventional process with internal nitrified recycle: 
- Primary anoxic = 3.73 (15%) 
- Aerobic = 17.41 (70%) 
- Secondary anoxic = 1.24 (5%) 
- Re-Aerator = 2.49 (10%) 
 Total Volume  24.87 MG 

 Step feed process: 
Pass A 
- Anoxic = 1.28 
- Aerobic = 5.13 
Pass B 
- Anoxic = 1.28 
- Aerobic = 5.13 
Pass C 
- Anoxic = 1.28 
- Aerobic = 5.13  
 Total Volume  19.23 MG 

 Solids Inventory 
The simulated MLSS concentration for nitrification/denitrification units at the 
downstream end of the aeration tank are as follows: 



7.0 Juan Diaz WWTP Unit Process 
 
  Table 7-6 

Aeration Basin Effluent MLSS 
 Conventional Process Step-Feed Process 

Annual average 3,000 mg/L 3,000 mg/L 
Maximum month 3,400 mg/L 3,400 mg/L 
Maximum week 3,800 mg/L 3,800 mg/L 
 

 Process oxygen requirements 
The process oxygen requirements are simulated as follows : 

Table 7-7 
Process Oxygen Requirements 

 Conventional Process Step-Feed Process 
Annual average 136,000 lbs/day 133,000 lbs/day 
Maximum month 150,000 lbs/day 147,000 lbs/day 
Maximum week 165,000 lbs/day 160,000 lbs/day 
 

 Secondary clarifier solids loading 
The simulated secondary clarifier solids loadings are summarized as follows: 

Table 7-8 
Clarifier Solids Loadings 

 Conventional Process Step-Feed Process 
Annual average 28 lb/ft2-day 28 lb/ft2-day 
Maximum month 31 lb/ft2-day 31 lb/ft2-day 
Maximum week 35 lb/ft2-day 35 lb/ft2-day 
 

The secondary effluent quality was simulated to meet effluent requirements in Panama.  The 
simulated secondary effluent quality is summarized below for the average and maximum day 
operating conditions: 

Table 7-9 
Simulated Final Effluent Quality 

Max Day Process Configuration Quality 
Parameter 

 
Conventional Step-Feed 

Avg. 
Day 

Effluent Discharge 
Standard 

TSS mg/L 30 30 15-20 35 
BOD5 mg/L 30 30 15-20 35 
COD mg/L 90 90 <60 100 

NH3-N mg/L <1 <1 <1 3 
NO3-N mg/L 5 3 <3 6 

TN mg/L <10 <8 <7 10 
PO4-P mg/L 5 5 <5 - 

TP mg/L 8 8 <5 5 

 
Hwd:40521R807.doc 7-8 Panamá City 
  Final Technical 
  Assistance Report 



7.0 Juan Diaz WWTP Unit Process 
 
   

Both the conventional and the step-feed process configurations provide an effluent that can meet 
the Panamanian effluent standards under average daily loads. However, during the simulated 
maximum day loading, adequate phosphorus removal may not occur from the biological process 
alone. Therefore, provisions for alum addition will be made to ensure compliance with effluent 
phosphorus limits at all times. 

The step-feed process offers slightly better effluent quality under maximum day conditions while 
requiring less aeration basin volume.  Process oxygen requirements are slightly less as well.  
Therefore, the step feed nitrification/denitrification process is the recommended configuration 
for the activated sludge biological treatment methodology. 

7.3.1.3 Aeration System  
Until the rise in power costs evidenced in the late 1970s, diffuser efficiency could be ignored relative 
to maintenance free service.  Almost universally, simple, coarse bubble devices or surface aerators 
were used in sewage treatment. As power costs rose, more complex but efficient devices came into 
use, often with the burden of prohibitively high maintenance costs. Successive designs improved on 
maintenance until today, when many high efficiency, low maintenance aeration devices are in 
widespread use. Two systems commonly in use today are the swing type and ceramic dome 
diffusers. 

The two most cost efficient alternatives are: (1) medium bubble expandable tube-type diffusers 
mounted on swing-out assemblies; and (2) fine bubble ceramic dome type diffusers arranged in a 
full floor fixed grid pattern. 

Although lower in oxygen transfer efficiency, the principal advantage of the swing-type diffuser 
is the ability to repair units while the process is in operation.  The major disadvantages are 
higher maintenance costs associated with enlargement of holes and tearing of the expandable 
tube membranes. 

The ceramic dome system consists of a fixed grid piping system, with ceramic dome type 
diffuser units spaced throughout the tank bottom. Although the maintenance frequency is less 
than that experienced by swing-out type diffusers, the basin must be drained each time the 
ceramic dome diffusers are to be cleaned.  The principal advantages of the ceramic dome system 
are high oxygen transfer efficiency and the resulting, lower power consumption. For large 
capacity wastewater treatment plants, the energy cost savings typically associated with fine 
bubble diffusers far exceeds the additional initial capital cost on a present worth basis. 

Therefore, a fine bubble ceramic dome diffused aeration system is recommended.  Three 500 HP 
blowers will be installed (2 + 1 standby) to supply air to the diffuser system of each aeration basin. 

7.4 Final Clarification 

 
Hwd:40521R807.doc 7-9 Panamá City 
  Final Technical 
  Assistance Report 

Secondary clarifiers provide a quiescent zone to allow settling of suspended materials coming 
from the aeration basins.  Conservative design necessitates that clarifiers be sized for a maximum 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-10 Panamá City 
  Final Technical 
  Assistance Report 

surface loading rate of 1,200 gpd per square foot at peak flow.  Additionally, since secondary 
clarifiers are routinely taken out of service for cleaning and maintenance, this overflow rate 
should also be met at 75 percent of peak flow with the largest unit out of service. Based on these 
requirements, the following clarifier design is recommended. 

Table 7-10 
Secondary Clarifier – Design Criteria 

Description Unit  
Type of Unit -- Circular/Center 

Feed, Peripheral 
Discharge 

No. of Units -- 16 
Dimensions:   
 Side Water Depth Ft. 15 
 Diameter Ft. 125 
Surface Area (Per Clarifier) Ft.2 12,270 
Surface Loading Rate:   
 Peak gpd/ft2 1,040 
 Peak w/ 1 unit out of service gpd/ft2 1,100 

 
The proposed clarifiers are center feed type with a double effluent weir located approximately 
five feet from the exterior periphery. Provisions for density current baffles with full radius 
skimming trough are included. 

7.4.1 Sludge Pumping 
Central to the secondary clarifier cluster, a sludge pump station will be constructed to provide 
the following functions: 

 Centralized wetwell for sludge underflow control. 

 Return sludge pumping. 

 Waste activated sludge pumping. 

 Scum pumping. 

Each clarifier sludge collection mechanism will be furnished with a self-contained telescoping 
valve for controlling the sludge drawoff rate at each clarifier. A wetwell at the sludge pump 
station will hold the sludge prior to either return to the aeration basins or wasting to the sludge 
handling facilities. 

The return activated sludge (RAS) pumps return system solids removed from the secondary 
clarifier to the head of the aeration basins. This replenishes the biological mass and facilitates the 
biological degradation taking place in the basins. While the biological processes will most likely 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-11 Panamá City 
  Final Technical 
  Assistance Report 

be operated with a return sludge feed of approximately 50% of the influent flowrate, higher 
return feeds are often desirable and necessary. Therefore, RAS pump sizing has been performed 
to accommodate recycle rates up to 100%. A total of four sludge pump stations are proposed. 
Each would serve four secondary clarifiers. The proposed design criteria for the RAS pumps in 
each station are presented in Table 7-11. 

Table 7-11 
RAS Pumping - Design Criteria 

Description Unit  
No of Units -- 4 (3+1) 
Design Capacity (100% recycle) gpm 17,700 
Drive Type -- Variable Frequency 

 
Excess activated sludge is continuously "wasted" from the system to maintain a Mixed Liquor 
Suspended Solids (MLSS) level in the aeration basins which is consistent with the desired mean 
cell residence time. The waste activated sludge (WAS) pumps will waste excess sludge to the 
solids processing facilities. Design criteria for the WAS pumps in each station is presented in 
Table 7-12. 

Table 7-12 
WAS Pumping - Design Criteria 

Description Unit  
No of Units -- 2 (1+1) 
Design Capacity gpm 350 
Drive Type -- Variable Frequency 

 
In addition, each clarifier will be furnished with a full radius scum trough. The scum will be 
collected at the sludge pump station scum wet well. The collected scum will be pumped back to 
the head end of the plant by one of two (1 + 1 standby) recessed impeller type constant speed 
pumps at each clarifier scum pit. 

7.5 Disinfection 
Chlorination facilities are required to provide disinfection for the ultimate discharge to Panamá 
Bay and to support the following process operations: 

 Influent pre-chlorination (backup odor control, when required). 

 Return Sludge Chlorination (filamentous bacteria control) 

 Pretreatment Building Odor Control Facility chlorine solution demand. 

 Solids Thickening and Dewatering Building Odor Control Facility chlorine 
solution demand. 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-12 Panamá City 
  Final Technical 
  Assistance Report 

The proposed chlorination facility will include: 

 Enclosed chlorine building, including an emergency chlorine cylinder scrubber 

 Chlorine scales. 

 Eight 8,000 lbs/day evaporators 

Panamá regulations require pathogen and virus control for effluent discharge to receiving water 
bodies. Such requirements are typically referred to as high level disinfection and, as such, must 
meet the following disinfection criteria: 

 1 mg/l chlorine residual at 15 minutes detention time at peak flow. 

 1 mg/l chlorine residual at 30 minutes detention time at average flow. 

Given the proximity of the proposed Juan Diaz site to Panamá Bay, the above detention time 
criteria can be met in the effluent canal prior to discharge.  This is a common practice in the 
United States and throughout the world. 

7.6 Effluent Disposal 
Effluent disposal will be through an effluent discharge canal which will connect to a 108-inch 
diameter diffuser to Panamá Bay.  The diffuser will have a length of approximately 100 meters 
and will be located below the low tide elevation. 

7.7 Material Balance 
Based on the design wastewater loadings, and the required effluent limits, a material mass 
balance was determined.  A detailed mass balance diagram is shown in Appendix A. Figure 7-2 
summarizes the material balance provides approximate quantities and concentrations of pertinent 
parameters at various locations throughout the treatment plant process.  Figure 7-2 also provides 
a process flow schematic. 

7.8 Solids Stabilization and Disposal 
Solids processing consists of a number of physical, chemical and biological operations which are 
combined in series and/or in parallel as required to produce the required end product.  Unit 
process operations applicable to solids treatment can be categorized into three major groups: 

 Thickening 

 Stabilization 

 Dewatering 

Each of these unit operations contains various processes which achieve a desired result.  The 
determination of the preferred method for sludge processing at the proposed Juan Diaz 
Wastewater Treatment Plant is dependent on the ultimate disposal method.  A detailed 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-13 Panamá City 
  Final Technical 
  Assistance Report 

evaluation of disposal alternatives was performed and is included in a separate report entitled 
Panamá City Sludge Management Feasibility Study, June 2003 by Hazen and Sawyer. 

The Feasibility Study evaluated sludge treatment technologies that would provide, at a 
minimum, sufficient stabilization to meet Panamá’s Class 1 sludge classification.  The study did 
not evaluate thickening or dewatering options.  For comparative purposes, it was assumed that 
all sludge alternatives would include gravity belt thickeners and centrifuge dewatering to provide 
a sludge with a minimum of 25% total solids (dry weight). 

Screening of numerous technologies led to the creation of three viable sludge management 
alternatives:  (1) Anaerobic Digestion, (2) Lime Stabilization, and (3) Thermal Drying with 
Anaerobic Digestion.  The disposal method for each alternative included on-site monofilling for 
the first five years and off-site hauling to beneficial use sites for all subsequent years.  The costs 
for each alternative are summarized in Table 7-13. 

Table 7-13 
Present Worth Summary 

 

Alternative 1 
 

Anaerobic 
Digestion 

Alternative 2 
 

Lime 
Stabilization 

Alternative 3 
Thermal Drying 

w/Anaerobic 
Digestion 

Construction Cost    
Process $26,100,000 $3,697,500 $50,141,000 
Landfill 7,050,576 9,225,067 3,697,809 

O&M Present Worth    
Process 1,479,337 7,779,97 10,507,784 
Landfill 1,955,893 2,856,631 782,989 
Sludge Transportation & Disposal 3,537,934 5,420,886 961,395 

Total Present Worth $40,123,741 $28,979,979 $66,090,976 
Total Annual Worth $4,979,356 $3,596,415 $8,201,890 
Annual Worth / Dry Ton $243 $176 $401 
 

Based on these costs, as well as several qualitative criteria, the following sludge management 
recommendations were made: 

1. Base Recommendation:  Alternative No. 1:  Anaerobic Digestion 

2. Alternate Recommendation:  Alternate No. 2:  Lime Stabilization 

The anaerobic digestion alternative is the base recommendation.  This process is a proven 
technology that will meet Panamá’s needs while providing a marketable product for beneficial 
end use.  Also, this alternative has lower risk than lime stabilization.  Not only does it have a 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-14 Panamá City 
  Final Technical 
  Assistance Report 

more flexible end product in terms of marketability, but it also has more flexibility in terms of 
operation.  The storage capacity of the digesters provides flexibility in case of process upsets.  In 
the event of process problems, operations staff can stop processing sludge, let it accumulate in 
the digesters, and work out the process issues.  In contrast, lime stabilization is a continuous 
process and does not provide storage in the event process issues arise.   

While lime stabilization does not provide storage, it does have other positive attributes such as 
simplicity of operation and low capital costs to name a few.  Because of lime stabilization’s 
significantly lower capital costs, it is considered an alternate recommended option should capital 
costs become a limiting criteria.  The Coordinating Unit can review the two recommended 
options and select the plan that most appropriately meets their needs. 

7.8.1 Sludge Thickening 
Solids are thickened to decrease the capital and operating costs of subsequent processing steps 
by substantially reducing the volume of the waste sludge to be handled.  Waste activated sludge 
from the liquid treatment process is expected to have a solids concentration of approximately one 
percent.  Thickening to a minimum four percent solids concentration (40,0000 mg/l) results in a 
volume reduction of approximately ninety percent.   

Various methods are available for thickening waste activated sludge (WAS).  The three 
processes most commonly used for municipal WWTPs include: 

• Dissolved Air Flotation (DAF) 
The DAF process concentrates sludge as a result of the attachment of minute bubbles of 
air to the sludge solids, thereby reducing their specific gravity to less than that of water.   
The attached particles then float to the surface of the thickener tank and are removed by a 
skimming mechanism.   

• Gravity Belt Thickening 
With gravity belt thickening, sludge becomes concentrated as its free water drains by 
gravity through a porous horizontal belt. A gravity belt thickener (GBT) resembles the 
gravity drainage zone of a typical sludge dewatering belt filter press.  

• Centrifugal Thickening 
The liquid/solid separation during centrifugal thickening (CFT) is analogous to the 
separation process in a centrifugal sludge dewatering machine except it is performed at 
lower speeds.  Separation results from the centrifugal force driven migration of the 
sludge solids through the suspending liquid.   

The three types of thickening methods have all been used successfully to thicken waste activated 
sludge. While the capital costs and chemical requirements of all three processes are 
approximately equivalent, Gravity Belt Thickening has a substantially lower power requirement 
than the other two processes. The power requirement for Gravity Belt Thickening is less than 



7.0 Juan Diaz WWTP Unit Process 
 
 

 

 

Hwd:40521R807.doc 7-15 Panamá City 
  Final Technical 
  Assistance Report 

one-half that of Centrifuge Thickening and less than one-fifth that of Dissolved Air Flotation. 
Therefore, use of Gravity Belt Thickeners is recommended. 

7.8.2 Sludge Stabilization 